Tubos de Acero de México, 5.A.

Carret, México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91897 MEXICO

(52) 229 989 1100 te|

(52} 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13090997 1/6
Date / Dia. November 30, 2013
Customer / Cliente: PLESA ANAHUAC ¥ CIAS, S.A.DECV. . {Customer’s Order ltem / Orden Cliente - item: Gustomer’s Reference { Ref. del Cliente:  JManufacturer’s Works Order N° / Confirmacian de Venta;
N/A NIA, . |209906/01
IManufaciwing Process f Procesc de Manufactura: Product Typa / Tipo de Producio: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIiN COSTURA CONDUCCION SIN COSTURA BARNIZADG
Standard or Specification / Normas o Especificaciones: Steal Grade f Grado de acera: Ends / Extremos:
APl SPEC SL/OCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME SA106/2010 BrX42-1245i1.290 PSL1 NORMAL BEVEL
' BISELADO NORMAL
Dimensicns / Dimensiones: Schedule / Cénula: . Length / Longitud: Quantity / Cantidad: § Pes/Pz Nominal Weight / Pesa Nominal:
20.000 X 0.375 INCH SCH 020/ W.C 5TD 19.69  21.33 FY 104.593 FT 8284979 LB 78.67 LB/FT
508 X 9.5 MM 6.00 / 6.50 MTS 31.880 MTS 3758000 KG 116.78 KGIM

Specimen candition Specimen dimensions Test Y.S. U.T.S. Y.S./UT.S Elangation / Alargamiento
Heat N° | Sample N° | Condicitn dae la probeta Dimensiones de la probata temp | Eul 0.50 %. Req.
Cofada N°| MuestraN° | Ls Sc | Type] Ori Size Area Temp. [Min: 290 Min: 415 Req. Max. Lo Min. Qbt,
Tipo Tamatio Seccion | ensaya |Max: - Max: — -
mm mm2 *C MPa ~ MPa in % %o
— — ——
63318 93692 B AM | Ss L 38.16 X 11.18 426,63 RT . 364 490 0,74 2 8.7 450
656724 09533 B AM 8s L 38.38 X 10.35 397,23 RT 359 476 0,75 z 28,3 44.0
65888 09535 B AM Ss L 38,18 X 09.44 360,51 RT 368 487 0,75 2 27.8 44.0
am: As manufactured / Segln procese de fabricacién.© ... . ‘Ls: Logation'of sample / Ubicacion de la muestra : ' Qi Onentatlon / Origntacion - s . Sc: Specimen conditicn / Condicion de la pmbela
B: Body / Cuerpe C -+ Max: Maximum nf'Méximo ’ o . B E Max: Required maximum / Méximo requerido - " Ss: Sfrp specimen/ Muestra reclangular
L: Longiludinal / Longitudinal S . Mir_\:' Winimum / Minimo B Sl Req Reqmredl Requendo o D WS Uitimate tensile sirength /- Reslstenma
Loz Initial tength  Longitud inicial L Obt; Obtained / Obtenida’ .t RfvRoom lemperature / Temperatura ambiente - © - i Y.5: Yield strengih 7 Fluencia' ~
This cariificate is issuad by a computerized sysfem andil is valid wilh electranic signatura.. On the ariglna! cerfificate the frade-mark green colored --*|Este certificado se emite mediante sistema ccmputanzado ¥ e5 valiads o frma slectonica. Bl cerfhcads original posee imprasc el loge
“Tenaris” is slamped. In case the owner of the originai cariflcate would release a copy of it, he st atlest its !:unformlly ta the original cne laklng - Tenaris colot verde. En caso de que el poseedor del cerlificado eniregus una copia, detiera garantizar la conformidad can sl original hacibndose
upon himself the responsibifity for'any Lmlawful'ar not allowed use. Any alteration and.far falsifrcatmn WI|| be subjecied fa the law. . responsable por cualgurer uso ilegal o indebide. Cualquler alteracién yio falsificacion estars sujeta-a o Iey
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Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

{52) 229 982 1100 tel

{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Nimers: | Foue/Faana

CERTIFICADO DE PRUEBAS EN FARRICA 13090997 276
Date / Dia: November 30, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Ortier fiem / Grden Ghiente - Ham: Customer’s Reference / Ref, del Cliente: rl\ﬁanufaclurer’s Works Order N* / Confirmacion de Venta:
NiA N/A 205906/01 :

Manufacturing Process / Praceso de Manufactura: Product Type / Thoo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED )
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: . Ends / Extremos: ;
API SPEC SLIOCTOBER 1, 2007, ASTM A106/11, ASTM A53/M12, ASME SA106/2010 BX42-L245/L290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones:; Schedule / Cédula; Length / Longitud: Cuantity / Cantidad: 5 Pes/Pz Nominal Wefght / Peso Nominal;
{20.000 X 0.375 INCH SCH 020 I W.C STD 1968 /2133 FT 104,503 FT 8284.975 LB 78.67 LBIFT

508 X 8.5 MM 6.00/ 6.50 MTS 31.880 MTS 3758.000 KG 116.78 KG/IM

Compasition % / Composicién %
X100 X 1000 X 10000 X100
c M Si Mo | Cr P S vV Nb Ni Cu | Sn Al Ti As B Ca N 1Cal. 1]Cal. 2§Cal. 3
H Max 28 § 120 - 15 40 H 30 80 -~ | 400 | 400 | - - - - - - - 15 10| 6"
Win - 29 10 - - - - - = - - - - - - - - - - - -
Heat N* Sampte N* JP Max | 28 | 120 - 1§ 40 30 30 80 - | 400 ] 400 | - - - - - e - 15 | 100 6
Colada N° | Muestra N* Min - 29 10 - - - - - - - - - - - - - -~ — - - - .
63318 00001 H 16 a7 2r 7] 18 - At | 1.2 [} ] 80 | 122 g | 22 0] 4 [ 16 70 |° 0 |441 0
63318 98692 P 17l er | 2776 Bl )osf 0| o]s0]ns]sf2]o0 4 6| 14|61 0 [424] 0 :
83318 98883 P 17 6 | 27 | 7.7-} 18 10 0510 9 50 1 119 8 21_ 0 410 15 1 0 |426] O
#5724 00001 H 17 67 27 |.541 7 9 fo7| 2 1 60 [ 155 9 2z 1 4 2. | 24 92 | 04 |338] 03
5724 09533 P 18 | es:] 28] 54 8. -] 1.1F 64 0 | 60 } 137 & | 21 0 4 Q0 ] 8] 91 G |318] 0
657247 - 09534 p Blesy 851 8| 6 fpas | a.y:00s50 [436] 7§20 0-] 4 [ 0] 18ysa{0 |317] o}
. 65888 { . 00001 H - 18 |.68° 1 28° 1 3 Bl 14 |3 1 30 | 56 5 21 2-.1-3-1.4 22 1 85 ‘0.6 1128 84" }
©. 65888 08535 P 18§68 [ 29 | 1.1 3 7 14 0 4.0 0 | so 5 .'_21 i} 2 10 |18 ] 9t 0 {124 0 }
65888 | - 09536 P 18 | 68 29 | 1.2 3 7 | e o 0 30 49 5 |21 0 j:2 |0 15 | 78 0 {121 0 ;
Col, 1: SUMA Nb+V+Ti Col. 3:: SUMANbYY ~ - . S0 Max: Maximum £ Maximo © s <P Product £ Producta. :
Col. 2: BUMA Mo+CreNi+Cu+V . H:Meat/Colada .~ - Min: Minimurm £ Minimo : e B :
-1
Ths cerificate is Issued by & compulerized systsm and It Is valid wilh alacironic sianatare.. On the oﬁgmal Cerifizat The fade-mar gresn mlurad i : R Este oerl-f'cadu se emite medlante sisiema compmes vaildado. confimna claciiGnEa. &l cerlicano orlginal posee impreso el logo
"Yenaris” is'stamped. In case thi dwnar of the criginal certificate would release a copy of i, iie must attest its conformity to the original one laklng -+ ¥Tenatis color verda. En caso de que af posesdor del certificade” enlregue una capia, debera garantizar In'conformidad con &) originat hacléndose
upnn himself the mspnnsﬁ:\llly Jor any untawful or not sllowed use. Any alteration and/or falsmcatmn will be sub;ecteu‘ to tha law. 3 respnnsahla por cualquier uso ilega! o indebldo. Cualquier alteracion:yio falsaﬁcac]én estara su]ela ala ey,
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Tubos de Acero de México, S.A.

Carret. México Veracruz IKm 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.R. 91697 MEXICC

(52) 229 989 1100 tei

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

13090997

Page / Pagina:

3/6

Date / Dia: November 30, 2013

e e ee————————————————erre—
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V.

Cuslomer s Order ltem 7 Orgen Glients -

Item: Custemer’s Reference / Ref, del Cliente: Manufacturer’s Works Order N° / Confirmacién de Venta:
NIA NIA 209906/01

Manufacturing Pracess / Proceso de Manufaciura: Product Type / Tipe de Produgto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADC EN CALIENTE SIN COSTURA CONDUCCION SIN GOSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade f Grado de acero: Ends / Extremos:

APl SPEC SLHOCTOBER 1, 2007, ASTM AT06/11, ASTM A53/12, ASME SA106/2010 B/X42-1245/1.290 PSL1 NORMAL BEVEL

) BISELADO NORMAL,

Dimensions / Dimensiones:
20.000 X 0.375 INCH
508 X 9.5 MM

Schedule / Cédula:
SCH 020/ W.C STD

Length / Langitud:
19.69/21.33 FT
6.00 / 6.50 MTS

Quantity / Cantidad; 5 Pes/Pz
104.593 FT
31.880 MTS

B284.879 L.B
3758.000 KG

Neminal Weight / Peso Nominal:
78.67 LBIFT
116.78 KG/M

ROUG

Required values Individuals / Individuales Average / Promedio Hardness type/Tipa de dureza:HRC
Valores requerigos Min:— | Max: 22.0 | var - Min:-- | Max— | Van—

Heat N* Sampie N* Specimen condition Quad. Scale oD MW iD Var.

Colada N° Mugstra N* Ls Sc Escala 1 2 3 fAvg.| 1 2 3 TAvg ) -2 3 |Avg.
m— W e T .0 —

63318 98692 B AM 1 HRBW | 78.2] 78.1| 79.9] 78.7] 79.7] 79.2] 78.9 7931 78.2 ?_9.9 79.21 794} 0.7 !

63318 98693 B AWM 1 HRBW | 78.¢| 78.0| 77.2f 7v7.7% 78.0{ 77.2| 78.0{ 77.7) 78:2| ‘sv.0] 75.0 79.1 1.3

65724 09533 B Al 1 HRBW § 776| 77.6| 77.4| 77.5} 77.1] 77.1] 76.9] 77.0] 76.7] 76.8] 76.7] 76.7| 0.8

85724 09534 B AM 1 HRBW § 77.3| 78.9| 78.:2| 78.1} B0.8} 79.6] 80.2) B0.2{ 78.8] 77.1| 77.8] 77.¢| 23

65883 09535 B AM 1 HRBW | 75.6] 77.7| 77.7| 77.3] 7B.O} 77.5 77._? 77.7| 76.6| 78.68| 76.8| V6.7 1.4
. 65888 09536 g AM 1| urew | 7a.1| 77.0 77.2| 76.8] 77.3] 7.5 '77.4 77.4| v1.0] 77.4| 77.5| 773 0.6

Avg: Average /-Promedio
B: Bady / Cuerpo

AM: As manufactured / Segun procesd-de fabncacmn :

1D Intarnai diarmeter / Didmatro interro
Ls: Lacation of sample / Ubicacitn de la muesira

Max: Maximum / Maximo ...

.Min: Minimum / Mirimo

- MW Middle wall / Gentro

OD: Cutside diamater 7 Didmetro externo

. 'Quad: Quadrant / Cuadrante -
Sr: Spacimen condition / Condn:\bn de la probela
Var Variation IVanacmn

Standard / Norma: Standard / Norma: . _{Standard / Norma: -
HeatN° . | Sample N® Result HeatN* - ' Sample N° + Resul HeatN® | Sample¥*: " Result
Golada N*:| Muestra N° Resultado - Culada N° _Muestrg ' .Resitado "~ Colada N° | MuesiraN° | .~ * Resultado
- 63318 98093 Good / Bueno 63724 09534 - _Good f Bueno - 65888 09536 . - Good / Bueno

This certificale s issuad by a cornpuierized syslem and it Is valid with sleclronic signature.- On tha oﬂglnal cenifcaua the trade-marit green- colared
"Tenaris” is slamped In case the owner of the ariginal cerlificate would release a copy of i, he must attestits :onfnnnﬁytn ihe original one laking !

: Esie ceddificado se emite mediante sistema cornpuiar!zado yes I-‘a||dad0 confima eleelrdhica.
' Tenaris ‘Golor verds. En tasa de que el paseedor del cerlificado entregue una cop!a deberd garanlizaria conformidad con el ariginal haciéndose

El ceriificado original posae impresa el logo

upon hirmseif the" respnnsmnny for any unlawtul or nal alluwed use. Any alteration andfor 1als|ﬁcatmr| will be. sub}ected {o ihe law.

| por

uso ilegal ¢ indebido. Cualguier alteraclén yio

ion estard suletz a la Iey

fE
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Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 5K

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91687 MEXICO

(52) 229 989 1100 tel
(52} 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number / Ndmero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13090997 476
Date / Dia: November 30, 2013
[Customar { Cliente: PLESA ANAHUAC Y CIAS, S5.A. DEC.V, . [Custorner’s Order Item / Orden Cliente - ltem: iCustomer’s Reference / Ref. del Cliente:  [Manufacturer’s Works Order N° / Confirmacién de Venta:
N/A NIA 209906/01
Manufaciuring Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP| SPEC S5LJOCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME SA106/2010 B/X42-1.245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensienes: Schecdule / Gédula: Length / Lengitud: Quantity / Cantidad: 5 Pes/Pz Nominal Weight / Peso Naminal:
20.000 X 0.375 INCH SCH 020/ W.C 8TD 19.69721.33FT 104.593 FT 8284979 LB 78.67 LB/FT
J508 X 9.5 MM 6.00 / 6.50 MTS 31.880 MTS 3758.000 KG 116.78 KG/M

Pressure / Presion Time / Tiempo Results / Resultado
Unit / Unidad. Value f Valar Seconds / Segundos
mpa 9.8 5 Salisfactory / Satisfactorio

Heat treatment / Tratamiento térmico: Pipe { Tubo . Co
Quench media of heat treatment process / Media de. enfnarnsnta dei tratarnlento térmico;: nfa
Temperature Scale / Escala de Temparatura n.'a : i

< Type
Tipo

asrolled P

Supplementary Information
. . . Infcrmaclnn Suplamentaria
Manufaclured by Tenarls Tamsa . . - : - - L Fabricado por TenarisTamsa
Steet making:process: S T - . e ~ i+ " |Fabricatian del acerc:
Elacitic Ar¢ Furnace-Ladle Furnace-lnguls e e S I AR .+ [|+omo de.Areo Etéetrico-Homo de Afinacion-Lingotes.
: FFully Killed Stegl - . ' L R : . 2.0 JAcero catmade con aluminio
! Matarial free from.Mercury cuntaminatinn R L . o FR el Mat_erlal:libra de contaminacidn de Mercuric
_ [ihis cartilicate 15 sued by a computerizéd Ayslern and il is valid with electranioc signature. . OR. lhe nﬂginal cerfilicate the trade-mark grean colored-. .~ '_ Wmdu se emile mediante slslema cnmpulanzado y es va[Edadc con firma elactronica. m ariginal posse impreso sl logo
B " Tenaris™ s stamped. In case lhe awner of the eriginal sertificale would relaase a capy of it, he must altestits conforiity to the original ona laklng Tenaris color verde. En caso de que el poseedor 44! carificado enlrsgue lria copia, debera garantizar la conformidad con el original haciéndoss
: sipon himself lhe responsibillly for any unlawful or ot altuwed use. Any alteration andu‘ur falsification wm b suhjecled to the law. - - Jresponsabla par cualquier uso llegal o Indebido, Cuaquer altaraciun yia faisificacién aslara suje!a ala ley
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CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nidmero; Page / Pagina:

13090997 5/6

Date / Dia: November 30, 2013

Tubos de Acero de Méxito, 5.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 160G fax

Gustomer ] Ciienie: PLESA ANATUAC ¥ CIAS, SA DECV,

Customer’s Order item / Orden Clente - ltem:

Gustomer's Refarance / Ref. del Cliente: |

Manufacturer’s Works Order N* { Gonfirmacion de Venta:

NIA NIA 209906/01

Manufactuiing Process / Proceso de Manufactura: Product Type / Tipo de Producte: Surface / Superficie:
ISEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADC EN CALIENTE SIN COSTURA, CONDUCCION SIN COSTURA, BARNIZADO

Standard or Specification / Narmas o Especificaciones: Steel Grade / Grade de aceraor Ends / Extremos:

APl SPEC SL/OCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME 5A106/2010 BrXAZ-L245/L290 PSL1 NORMAL BEVEL

' BISELADO NORMAL

Dimensians / Dimensionss: Schedule / Céduia: Length / Longitud: Quantity / Cantidad: § Pes/Pz Nominal Weight / Pesa Nominal:
20.000 X 0375 INCH SCH 020/ W.C STD 1968/ 2133 FT 104.593 FT 8284.979 LB 78.67 LB/FT

508 X 9.5 MM 6.00/ 6.50 MTS 31.880 MTS 3758.000 KG 116.78 KGIM

Supplementary information
Informacién Suplementaria

Not repaired by welding

Non destructive test. Satisfactory

Inspection methed

FLMPi - EMI - FLVI - MPI -

MATERIAL ACCCRIDING TO API 5L, OCTOBER 1, 2007 B/X42-1.245/L250 APPLY ANNEX G AND E

ASTM A106,11/ASME SA106,2010/ASTM A53,12 GR. B

MATERIAL ACCORDING TO NACE MRG175 /IS0 15156-2, 2009 AND NACE MRD'IDE 2010 ONLY FOR HARDNESS
22 HRG MAX,

Tamsa Ref: 477093

No reparade por soldadura

Conlrol ne destructive. Salistactorio

Método da inspecelén

FLMPI - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A API 5L, OCTUBRE 1, 2007 B/X42-1245/(.280 APLICA ANEXO C Y E
ASTM A105,71/ASME SA106,2010/ASTM AB,12 GR. B

. [HRG.
. {Tamsa Rsf: 477093 '

MATERIAL DE ACUERDO A NACE MRO175/ IS0 15166-2, 2009 Y NACE MR0103, 2010 SOLO DUREZA MAX, 22

P ittt

Quantity - - {"-

Average length per pipe Nominal weight per pipe .
Longitud promedio par iubo Peso nominal por-tubc
) (m} (i) - (Kg/m)

20818 - . 6.376 . 79.214 117,88 "

Heat N? - - .Length Weight ~ Quantity Langth Weight .
‘Colada-N° Cantidad : |- - Langitud Peso Cantidad: - o Longitud . - Peso
o (Picces) {ft) {m) (Tons) - (Pieces) * - [ {m} {Tons).
T ——— - e
63318 1 19.88 6.06 0.728 65886 2 42.29 12.89 1.457 -
- B5724 2 42.42 12.93 - 1543 B :

 This cerlificate Is issued by a computarized system and 1L is valid with clacironic signalire. . On the eriginal certificals the trade-mark green.colored”
“Tenaris” is stamped. In case the cwisr of the urlg:nal cerificate would release a copy of it, he must.aftest its conformiily to the original one lakmg -

- |Este ‘caflificado se emite madiante sistema cornputarizade y €3 vallfade con firma electranica.

upon hlmself!he rasponslbility for any unlawful or.nat allowed use. Any alteration andfor will be subjacted 16 1he law,

ET certfcado ariginal posee impreso &l logo
Tenaris color verde. En caso de que ef poseeder del cerlificadg enfregus una copis, debera garantizar fa canformidad con el atiginal haci¢ndose
ble por cualquier uso ilegal o Indebido, Cualquier alteracian y/o falsi I5n estard sujetaz la lay.
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Tubos de Acero de México, 5.A.

Carret, México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Niimero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13090997 6/6
) Date / Dia: November 30, 2013
Custorner / Cliente: PLESA ANAHUAC Y CIAS, S.A, DE C.V. Customer s Order ltem / Orden Cliente - en: Customer's Reference / Ref, del Clents: | [ManGlacturar's Works Order 177 Confirmacion de Venta:
N/A N/A 209906/01

Manufaciuring Process / Proceso de Manufactura: Product Type / Tipo de Prodiicte: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Spacification / Normas o Especificasicnes: Steel Grade / Grado de acero: Ends / Extremos:

AP SPEC 5L/OCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME SA106/201¢ B/X42-1 245/L 290 PSLA NORMAL BEVEL

BISELADO NORMAL

Cimensions { Dimensiones: Schedile / Cédula; Length / Longhud: Quantity / Cantidad: 5 Pcs/Pz Nominal Weight / Pesa Nominal:
: 20.000 X 8.375 INCH ‘|scHo020/w.c sTD 196872133 FT 104.593 FT 8284.875 LB 78.67 LB/FT

508 X 9.5 MM 6.00 / 6.50 MTS 31.880 MTS 3758.000 KG 116.78 KG/M

This Is to cerlify that the product described here has been manufactured, sampled, lested, and mspected In aocordance with Por el presente certificamos que et matetial aqui descrilo ha side fabricado, muesireado, ensayado e nspeccionada de
purchaser order requirements. This cerificate is not a declaration of origin nor may it be used as a declaration of arigin. acuerde a !ns requisitos de su orden de compra. Esle ceriificado no es, ni puede ser usado, come una declaracion de arigen,

CUSTOMER . THIRD FARTY QUA_LITY DE! ARTMENT SIGNATURE

spESTON CONPRNY YN/ y
. /O/(,/,@_

COMPARIA DE INSPECCION

Company Name: /A

Employee Name: N/A QUALITY GERTIFICATION DEPT. CHIEF OF QUALITY CERTIFICATION DEFT.
DEPTO. DE CERTIFICACION DE GALIDAD . . RESPONSABLE DEL DEPTO. DE CERTIFICACIGON DE GALIDAD

Teresa M, Castelld Abrahamy ~ ~ - Rafael Gutiémrez de Velasco Magallanes. .
i
i |
i
|
i
j !
[THs certhicate is ssued by a computerzed systam and it s valid with electranic signature. On the ariginal certificate the trade-mark green colared . - Este certificado ee emite mediante sislema campulanizade ¥ es validado can. ims elscionca, Bl certificado ofiginal pases Impreso el lago ;
"Tenaris” is slamped. 1n case ihe cwner of the crigingl cerlificate would relsase & copy of if, he must atlest Its conformity. to the eriginal ona taking, - Tenaris color verde. En ¢aso de que el posaedar del cerfficada entrague Una copla, debera garantizar ' conformidad con el original hacigéndose H

upon himself the reasponsibility for any unlawful or Rot allowsd use. Any alterallon and/or falsification will be subj 1t the faw. ) _-_Jresponsable por cualguisr uso itegal o indebido. Cualguier alleracitn yio la.'isiﬁcacién estara sujela a la'fey.
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